UNCLASSIFIED

AD NUMBER

AD874047

NEW LIMITATION CHANGE

TO

Approved for public release, distribution unlimited

FROM

Distribution authorized to U.S. Gov't. agencies and their contractors; Critical Technology; Jul 1970. Other requests shall be referred to Air Force Aero Propulsion Lab., Attn: APFH, Wright-Patterson AFB, OH 45433. [____].

AUTHORITY

AFAPL ltr dtd 12 Apr 1972

THIS PAGE IS UNCLASSIFIED

ED874047

いいい

(20)

AFAPL-TR-70-40

FLAME ARRESTOR MATERIALS FOR FUEL TANK EXPLOSION PROTECTION

Joseph M. Kuchta Ralph J. Coto Whittner H. Gilbert

Bureau of Mines SRC Report No. S4138

TECHNICAL REPORT AFAPL-TR-70-40

July 1970

Air Force Aero Propulsion Laboratory Air Force Systems Cummand Wright-Patterson Air Force Base, Chio



ACCESSION IOF		
eftti	WHITE SECTION	
DDC	BUFF SECTION	
UKANNOUNCER		۵l
JUSTIFICATION]
		}
87		

NOTICES

DISTRIBUTION/AVEILABILITY CC 15

0157.

Frail. and or SP. DIWhen Government drawings, spacifications, or other data are used for any purpose other than in connection with a definitely related Government procurement operation, the United States Government thereby incurs no responsibility nor any obligation whatsoever; and the fact that the Government may have formulated, furnished, or in any way supplied the said drawings, specifications, or other data, is not to be regarded by implication or otherwise as in any manner licensing the holder or any other person or corporation, or conveying any rights or permission to manufacture, use, or sell any patented invention that may in any way be related thereto.

> Copies of this report should not be returned unless return is required by security considerations, contractual obligations, or notice on a specific document.

> Reference to trade names is for information only and endorsement by the Bureau of Mines is not implied.

FLAME ARRESTOR NATERIALS FOR FUEL TANK EXPLOSION PROTECTION

Joseph M. Kuchta Ralph J. Cato Whittner H. Gilbert

This document is subject to special export controls and each transmittal to foleign governments or foreign nationals may be made only with the prior approval of the Air Force Aero Propulsion Laboratory, APFH, Wright-Patterson Air Force Base, Ohio.

FOREWORD

This report was prepared by the Safety Research Center of the U.S. Bureau of Mines under USAF Contract No. F33615-69-M-5002. The contract was initiated under Project No. 3048 "Fire and Explosion Hazards Assessment, Prevention and Suppression Techniques for Aerospace Vehicles." It was administered under the direction of the Air Force Aero Propulsion Laboratory, with J. R. Manheim (APFL) acting as project engineer.

This report is a summary of the work recently completed as part of this current contract during the period 1 January to 31 December 1969. This report was submitted by the authors February 13, 1970.

Dr. Robert W. Van Dolah was the administrator for the U. S. Bureau of Mines and Messrs. Joseph M. Kuchta, Ralph J. Cato and Whittner H. Gilbert participated in this work at the U. S. Bureau of Mines Safety Research Center, Bruceton, Pa.

This technical report has been reviewed and is approved.

Bendy Strates and an and the

÷

miliaritation

Bento 1

BENITO P. BOTTERI, Chief Hazards Branch Fuels, Lubrications, and Hazards Division

ABSTRACT

An investigation was conducted to extend the data on the flame arrestor effectiveness of reticulated polyurethane foams proposed for explosion protection of aircraft fuel tanks. Foams of 10, 15, 20, and 25-pore/inch were evaluated in small- or large-scale experiments using various arrestor packing configurations. Results from small-scale experiments indicated that the ability of the foams to suppress n-pentane-air explosions does not vary noticeably when the foam bulk density is reduced from 1.86 lb/ft³ to 1.35 1b/ft³. Other light-weight arrestors that were evaluated included crimped or honeycomb aluminum and Nomex materials which proved to be more effective than 10 ppi polyurathane foam; samples of reticulated aluminum foam were also investigated. Large-scale gun-firing experiments made in a 74-gallon fuel tank showed that a cored arrestor model of the dry 20-pore/inch polyurethane foam, having 2-inch diameter cores, can be a suitable design configuration for integral fuel tank applications at pressures up to 5 psig; however, some arrestor burning can be expected. Data are also given from other large-scale experiments in which the fuel tank was fully packed with the form (dry or wet) and the effects of tank ullage and addition of air after ignition were investigated.

This Abstract is subject to special export controls and each transmittal to foreign governments or foreign nationals may be made only with the prior approval of the Air Force Aero Propulsion Laboratory, AFFH, Wright-Patterson Air Force Base, Ohio.

TABLE OF CONTENTS

PAGE

INTRODUCTION	1
EXPERIMENTAL APPARATUS AND PROCEDURE	1
1. Small-Scale Experiments	1
2. Large-Scale Experiments	3
RESULTS AND DISCUSSION	5
1. Small-Scale Flame Arrestor Experiments	5
2. Large-Scale Experiments in a 74-Gallon Fuel Tank With Cored Arrestor Models of the 20 ppi Polyurethane Foam	16
3. Large-Scale Experiments in a 74-Gallon Fuel Tank Fully- Packed With the 20 ppi Polyurethane Foam	20
CONCLUSIONS	27
RECOMPRENDATIONS	27

Preceding Page Blank

v

ILLUSTRATIONS

Ē

PIGURE		PAGE
1.	Experimental setup for flame arrestor experiments in a 1 ft ³ cylindrical steel vessel (6-inch diameter by 60 inches long)	2
		-
2.	74-gallon modified fuel tank (27-inch diameter by 30 inches long)	4
3.	Effect of ignition void length on pressure rise in experi- ments with 9-inch long segments of 10, 15, 20 and 25 ppi polyurethane foam and 2.5 percent n-pentane-air mixtures at atmospheric pressure (6-inch diameter vessel)	6
4.	Effect of initial pressure on pressure rise in experiments with 9-inch long segments of the 10, 15 and 25 ppi poly- urethane foam and 2.5 percent n-pentane-air mixtures (6-inch diameter vessel). Arrestor length/ignition void	
	length = $9''/13''$	7
5.	Nomex and aluminum flame arrestors prior to ignition	Q
	18 1111011	3
6.	Downstream end view of Nomex and aluminum flame arrestor materials after ignition of 2.5 percent n-pentane-air mixtures at initial pressures that resulted in arrestor failure (6-inch diameter vessel)	11
7.	Effect of ignition void length on pressure rise in flame arrestor experiments with reticulated aluminum and poly- urethane foams and 2.5 percent n-pentane-air mixtures at atmospheric pressure (6-inch diameter vessel)	13
8.	Effect of initial mixture pressure on pressure rises in flame arrestor experiments with reticulated aluminum and polyurethane foams and 2.5 percent n-pentane-air mix- tures (6-inch diameter vessel)	15
9.	Arrestor model of 20 ppi polyurethane foam with thirty- seven 3-inch diameter by 8-inch long voids (spaced 1 inch apart) per cored section: 36.6 percent gross void	18
10.	Arrestor burning that resulted in experiments (Test No. 2 and 4) with a cored arrestor model (36.6 percent gross void) of the 20 ppi foam after ignition of 3.0 percent n- butane-air mixtures at 0 and 3 psig with 30-caliber incen-	
	diary ammunition	22

١,

.vi

-

TO A DESCRIPTION OF THE OWNER

ILLUSTRATIONS (Cont'd)

FIGURE		PAG
11.	Arrestor burning that resulted in experiments (Test No. 7, 9 and 10) with a cored arrestor model (16.3 percent gross void) of the 20 ppi foam after ignition of 3.0 per- cent n-butane-air mixtures at 0, 3 and 5 psig with 30- caliber incendiary association	23
12.	External fire in experiment (Test No. 7) with fully-packed arrestor model (0 percent gross void) of 20 ppi form after ignition of 3.0 percent n-butane-air mixture in ullage of 74-gallon tank with 30-caliber incendiary summition; 35 gallons of kerosene added to fuel tank	26

i

AGE

TABLES

-

TABLE		PAGE
1.	Flame arrestor data for aluminum, Nomex and polyurethane foam materials in a 6-inch dismeter steel vessel with 2.5 percent n-pentane-air mixtures at various pressures	. 10
11.	Flame arrestor data for reticulated aluminum (Sample A) and polyurethane foam materials in a 6-inch diameter steel vessel with 2.5 percent n-peutane-air mixtures at atmospheric pressure	. 12
111.	Flame arrestor data for reticulated aluminum (Sample B) and polyurethane form materials in a 6-inch diameter vessel with 2.5 percent n-pentane-air mixtures at various initial pressures	- 14
IV.	Data from flame arrestor experiments in a 12-inch diameter steel vessel with cored arrestor models of the 20 ppi polyurethane foam and 2.5 percent n-pentane-air mixtures at 0 and 5 psig	• 17
۷.	Data from large-scale flame arrestor experiments with a cored arrestor model of the 20 ppi polyurethane foam and 3 percent n-butane-air mixtures at 0 and 3 psig	. 19
V 1.	Data from large-scale flame arrestor experiments with cored arrestor models of the 20 ppi polyurethane foam and 3 percent n-butane-air mixtures at 0, 3, and 5 psig	. 21
VI I.	Data from large-scale flame arrestor experiments with 10 and 20 ppi polyurethane foam (wet and dry) fully-packed in a tank with 3 percent n-butane-air mixtures at various initial pressures	- 25

viii

INTRODUCTION

This report summarizes the results of an investigation conducted during the past year by the Bureau of Mines to determine the flame arrestor effectiveness of reticulated polyurethane foams and other candidate materials proposed for fuel tank explosion protection. The work was pursued as part of the current Air Force program, "Fire and Explosion Hazard Assessment, Prevention and Suppression Techniques for Aerospace Vehicles." In previous work, $\frac{1}{2}$, $\frac{2}{2}$ the explosion suppression effectiveness of 10 and 20 pore/inch (ppi) polyurethane foams was compared to that of 1-inch and 3/4-inch diameter hollow, perforated polyethylene spheres under various temperature and pressure conditions. Results from large-scale experiments revealed that the 20 ppi foam is more effective than the 10 ppi foam or polyethylene spheres in reducing the explosion hazard from gun firings into fuel tanks containing aircraft fuel vapor-cir mixtures. The present investigation was made to extend the flame arrestor data on the 20 ppi foam under various fuel tank ignition conditions and to determine a suitable design configuration for integral fuel tank applications. Cored and fullypacked arrestor models of the 20 ppi foam (density ~ 1.9 lb/ft³) were examined in a 74-gallon fuel tank containing hydrocarbon vapor-air mixtures that were ignited with incendiary ammunition; the variables of study included initial pressure, foam condition (dry or wet), and tank ullage under a static or flow condition. In addition, laboratory scale evaluations were performed to compare the effectiveness of low and high bulk density foams and of various aluminum or Nomex arrestor materials.

EXPERIMENTAL APPARATUS AND PROCEDURE

1. Small-Scale Experiments

The experimental setup used in the small-scale experiments is shown in figure 1. A cylindrical steel vessel, 6-inch diameter by 60 inches long, was mounted horizontally and was equipped at one end with an electrical spark ignition source. The vessel was instrumented with 0.004-inch Chromel-Alumal thermocouples at various positions and a strain-gage pressure transducer to monitor the gas mixture temperature and pressure during a trial; their signals were displayed on oscillographs. Photodiodes were also positioned at various stations along the vessel to obtain flame speed measurements and verify the extent of flame propagation.

2/ Kuchta, J. M., R. J. Cato, W. H. Gilbert, and I. Spolan, Fuel Tank Explosion Protection. Air Force Aero Propulsion Laboratory AFAPL-TR-69-11, March 1969.

^{1/} Kuchta, J. M., R. J. Cato, I. Spolan, and W. H. Gilbert, Evaluation of Flame Arrestor Materials for Aircraft Fuel Tanks. Air Force Aero Propulsion Laboratory AFAPL-TR-67-148, February 1968.



FIGURE 1. - Experimental setup for flame arrestor experiments in a 1 ft³ cylindrical steel vessel (6-inch diameter by 60 inches long).

2

During an experiment, a cylindrical segment of the arrestor material was fitted into the vessel at a selected distance from the ignition source. The vessel was evacuated and filled with the combustible mixture to the desired pressure and then ignited by the electrical spark source; the energy was supplied by a high voltage (15 kv) transformer that produced a total power dissipation of about 60 watts across the spark gap. The extent of flame propagation was determined from temperature and pressure rise measurements. All experiments were conducted with approximately 2.5 percent n-pentane-air mixtures at ambient temperature, $70^{\circ} \pm 10^{\circ}$ F. The arrestor length, ignition void length (flame run-up), and initial pressure were varied in these experiments.

2. Large-Scale Experiments

Large-scale experiments were made with cored and fully-packed arrestor models of the 20 ppi polyurethane foam in the mid-section of a 450-gallon aircraft fuel tank. The modified tank, shown in figure 2, was 27 inches in diameter by 30 inches long and had a 74-gallon capacity. It was instrumented with a photodiode at one end, a pressure transducer at each end, and four 0.004-inch diameter Chromel-Alumel thermocouples at stations along its longitudinal axis. In these experiments, the effectiveness of the arrestor models was examined with near-stoichiometric compositions of n-butane and air that were ignited with 30-caliber incendiary ammunition; a spark ignition source was also used in a few runs.

Experiments were performed with two cored arrestor models having gross voids of 36.6 and 16.3 percent of the total volume. One model (36.6 percent gross void) had three 8-inch long cored sections which were separated by 2-inch or 3-inch long plain sections. The cored sections were uniformly aligned in the tank and contained thirty-seven evenly spaced (1-inch apart) voids, 3 inches in diameter by 8 inches long. The other model (16.3 percent gross void) had a corresponding number of cored sections and voids; however, the voids in each cored section were 2 inches in diameter by 8 inches long and were spaced 2 inches apart. The flame arrestor effectiveness of the cored models was examined at pressures from 0 to 5 psig. When the electrical spark source was used, the combustible mixture was ignited at one end of the tank. Except where noted, the incendiary ammunition was fired at an incident angle of about 15 degrees into a 1/8-inch thick steel striker plate that was positioned in the middle of the tank. The incendiary firings were made with an M-l military rifle at about 150 feet; projectile velocity was approximately 2800 ft/sec.

Similar large-scale experiments were made to determine the flame quenching effectiveness of dry and wet 20 ppi foam under the fully-packed tank condition. The wet foam was prepared by soaking the dry foam in kerosene. Some of these runs were made with air flowing through the fuel tank after the incendiary ignition (< 2 seconds) to simulate a post-firing condition that may be encountered in flight operations; the air flow rate was 25.4 CFM





at 5 paig and 80° F. In addition, the effect of reduced tank ullage was investigated in the latter runs by firing into the tank packed with foam and partially filled with 35 gallons of kerosene. Movies of these runs were taken with a Fastair camera to record an external fire that developed.

RESULTS AND DISCUSSION

1. Suall-Scale Flame Arrestor Experiments

Data obtained in the 6-inch diameter vessel revealed that the flame quenching effectiveness of the reticulated polyurethane foam does not vary greatly when the bulk density is reduced from 1.86 lb/ft³ to 1.35 lb/ft³. Figure 3 compares the pressure rise data from flame arrestor experiments with 9-inch long segments of 15 and 25 ppi foams (1.35 lb/ft^3) and 10 and 20 ppi foams of higher bulk density at various ignition void lengths and atmospheric pressure; the data shown for the 20 ppi foam were obtained in a previous investigation.² In these runs, the maximum pressure rises increased with increasing ignition void length for each of the materials used; also, all of the materials failed to prevent flame propagation when the ignition void length was increased above some critical value. The 10 ppi foam was the least effective material since it failed when the ignition void length was increased beyond 18 inches. As noted, the pressure rise was small (2 to 8 psi) when the ignition void length was varied from 6 to 18 inches but increased abruptly to 29 psi at a void of 21 inches. In comparison, the corresponding critical ignition void lengths for the 15 and 25 ppi foams of lower bulk density were 33 and 40 inches, respectively. It is also interesting to note that for comparable ignition void lengths, the pressure rise data for the 15 and 25 ppi foams do not differ greatly from those for the 20 ppi higher bulk density foam. The maximum pressure rises in all of the runs were much lower than would be expected with no arrestor material present; for example, a pressure rise of at least 85 psi was observed at 0 psig with a 2.5 percent n-pentane-air mixture.

The greater arrestor effectiveness of the finer pore size foams was also observed with the 10, 15 and 25 ppi foams at various initial pressures; 9-inch long cylindrical segments were employed in these runs at a fixed ignition void length of 18 inches. Figure 4 shows the effect of initial pressure on the pressure rise developed in these flame propagations. Again the 10 ppi foam (1.86 lb/ft^3) is the least effective material; the maximum pressure rise increased abruptly (7.7 psi to 36.6 psi) when the initial pressure was increased from 0 to 1 psig. With the 15 and 25 ppi lighter weight foams, the pressure rises were all less than 10 psi until the initial pressure was increased above 2 and 4 psig, respectively; the pressure rises were in excess of 25 psi when arrestor failure was observed. According to these data, it is evident that the effectiveness of the polyurethane foam depends more upon pore size than upon bulk density.

Other light-weight flame arrestors such as crimped and honeycomb aluminum and a honeycomb Nomex fabric were found to be superior to the



FIGURE 3. - Effect of ignition void length on pressure rise in experiments with 9-inch long segments of 10, 15, 20 and 25 ppi polyurethane foam and 2.5 percent n-pentane-air mixtures at atmospheric pressure (6-inch diameter vessel).



FIGURE 4. - Effect of initial pressure on pressure rise in experiments with 9-inch long segments of the 10, 15 and 25 ppi polyurethane foam and 2.5 percent n-pentane-air mixtures (6-inch diameter vessel). Arrestor length/ignition void length = 9"/18".

10 ppi foum in preventing flame propagation. A photograph of the Nomex and aluminum arrestors is shown in figure 5; the cell size and approximate bulk density of each material is also given in this figure. Table I summarizes the pressure rise data that were obtained in runs with these materials at various initial pressures (0 to 20 psig); all runs were made in a 6-inch diameter vessel at a fixed ignition void length of 18 inches. The crimped aluminum with 1/8-inch by 1/16-inch longitudinal cells was the most effective flame arrestor since it prevented flame propagation at initial pressures up to 10 psig. At initial pressures from 0 to 10 psig, the maximum pressure rises with the crimped aluminum were all loss than 12 psi and no arrestor burning occurred; at 15 and 20 psig, the pressure rises were greater than 80 psi. The crimped aluminum that had alternate layers of 1/8-inch by 1/8-inch longitudinal and transversal cells failed when the initial pressure was increased from 5 to 7 psig, whereas, both the honeycomb aluminum and Nomex with 1/8-inch by 1/8-inch longitudinal calls failed at 2.5 psig. In comparison, the 10 ppi foam failed to prevent flame propagation even at C psig with the same flame run-up and arrestor length. Figure 6 shows the extent of arrestor burning that occurred on the downstream ends of the aluminum and Nomex materials after ignitions at the pressures where such materials failed. Based on the data shown for arrestors of comparable cell dimensions, arrestor configuration appears to have more influence than the type of material on flame arrestor performance. The crimped aluminum arrestors were more effective than the polyurethane form because of greater mass and greater flow restriction between cells.

Flame arrestor performance of a 10 ppi reticulated aluminum foam was compared to that of the 10 and 20 ppi reticulated polyurethane foams. Two shipments of the aluminum foam were used; these differed in physical appearance and are designated as reticulated aluminum foam Sample A and B. Table II and figure 7 show pressure rise data that were obtained in runs at 0 psig with 2-inch long cylindrical segments of these materials at arrestor length/ignition void length ratios (ℓ_2/ℓ_1) between 0.33 and 0.13. According to these dats, the variation of maximum pressure rise with ignition void length is essentially the same for the 10 ppi samples of the aluminum foam (Sample A) and polyurethane form. The maximum pressure rises obtained with these materials were less than 6 psi when the ignition void length was equal to or less than 12 inches; above 12 inches, the maximum pressure rises were between 45 and 65 psi. By comparison, the 20 ppi polyurethane foam was more effective in quenching flame propagation than either of the above 10 ppi materials, since it did not fail until the ignition void length was increased beyond 15 inches.

Other experiments with the 10 ppi aluminum foam (Sample B) produced less favorable results than those with the 10 ppi polyurethane foam. The effect of pressure on the effectiveness of the two foams was examined in the 6-inch diameter vessel using an 8-inch long segment at a fixed ignition void length of 3 inches $(\ell_2/\ell_1 = 2.67)$. The results are compared in table III and figure 8. Here, it is seen that the critical pressure for arrestor



FIGURE 5. - Nomex and aluminum flame arrestors prior to ignition.

THE R. LEWIS

ALC: NO

		<u>n-Pe</u>	ntane-A	ir Mix	tures at Vario	us Pressures.
Spark Ignition - Source		<i>s</i> ₁		Arres	2	13 Pressure Transducer
		18"	->	6	······································	36">I
Initial	P	restur	e Rise		Appearance2/	
Pressure,	APinitial	Δt	ΔP _{max}	∆t	of Flame in	
psig	pei	sec	psi	88C	13 Void	Arrestor Burning
		Ċ C	rimped .	Alumin	um (1/8" x 1/1	6" cells)
0		• ~	6.7	0.06	No	None
2.5			7.7	0.08	No	**
5.0	~-		8.6	0.11	No	98
7.5			10.5	0.08	No	**
10.0	~-		11.4	0.08	No	**
15.0	14.0	0.05	84.0	5.0	Yes	Downstream end - 1/2 inch
20.0	18.0	0.08	120.0	1.2	Yes	** ** **
		۵ د	rimped	Alumin	uma (1/8" x 1/	8" <u>cells)</u>
0			6.0	0.08	No	None
5			10.0	0.07	No	11
7			66.0	0.25	Yes	Downstresm end - 1/2 inch
10			78.0	0.30	Yes	¹ 4 89 85
		Hon	eycomb	Alumin	um (1/8"x1/	/8" cells)
0			7.7	0.07	No	None
0			7.7	0.07	No	**
2.5	8.6	0.07	50.0	0.96	Yes	Downstream end - 3/4 inch
2.5	9.6	0.07	53.9	0.83	Yes	90 01 UI
			Honeyc	omb No	mex (1/8" x 1	/8"_cells)
0			7.5	0.06	No	Upstream end - < 1/8 inch
0			7.5	0.08	No	98 by 89
2.5			55.0	0.36	Yes	Downstream end - 1 inch
5.0			65.Ŭ	Û.61	Yes	tt <u>1</u> 4 44
	1		Poly	uretha	ne Foam (10 pp	<u>>1)</u>
0			42.8	0.57	Yes	Downstream end - 2-1/2 inch
0			43.7	0.34	Yes	" " - 1-1/2 fach

 TABLE I. - Flame Arrestor Data for Aluminum, Nomex and Polyurethane Foam

 Naterials in a 6-inch Diameter Steel Vessel With 2.5 Percent

 $\frac{1}{2}$ / Pressure rise before the main explosion event. $\frac{1}{2}$ / Observation made by flame sensor (thermocouple or photodiode).



11 - N 11 - N 11 - N

110

FIGURE 6. - Downstream end view of Nomex and aluminum flame arrestor materials after ignition of 2.5 percent n-pentane-air mixtures at initial pressures that resulted in arrestor failure (6-inch diameter vessel).



Spark Ignition Source	■ \$1 // ////////////////////////////////	43 Pressure Transducer
	$l_2 = 2$ inches	

Ignition Void Length, 11 inches	\$2/\$1	Maximum Pressure Rise, psi	Appearance of Flame in 13 Void	Arrestor Burning
	~10 1	ore/inch Reticula	ated Aluminum	Poam
6	0.33	2.7	No	Hone
6	.33	2.3	10	**
9	. 22	3.6	17	83
12	.17	4.8	91	61
12	.17	5.4	**	\$ 3
14	. 14	44.1	Yes	2/
15	.13	46.8	\$>	2/
15	. 13	56.7	* e	2/
	10 pot	re/inch Reticulat	ed Polyuretha	ne Foan
9	. 22	3.6	Ko	Upstream end - < 1/8-inch
12	.17	4.5	**	- 44 8 8 85
15	.13	61.2	Yes	Downstream end - 2 inches
	20 po	re/inch Reticulat	ed Polyuretha	ne Poan
2	1.0	0.2	No	Upstream end - < 1/8-inch
4	0.5	2.7	8	TY 88 89
8	.25	3.0	81	tz 96 st
10	. 20	3.2	51	77 IF 27
12	.17	4.8	49	48 22 24
	13	7.2	**	" " - 1/2 inch
15				

 $\frac{1}{2}$ Observations made visually and by flame sensors (thermocouple or photodiode). $\frac{2}{2}$ Arrestor material did not burn but was damaged slightly on downstream end.



FIGURE 7. - Effect of ignition void length on pressure rise in flame arrestor experiments with reticulated aluminums and polyurethane foams and 2.5 percent n-pentane-air mixtures at atmospheric pressure (6-inch diameter vessel). 13

 TABLE III.- Flame Arrestor Data for Reticulated Aluminum (Sample B)

 and Polyurethane Form Materials in a 6-inch Diameter

 Vessel With 2.5 Percent n-Fentane-Air Mixtures at

 Various Initial Pressures.



sett tele

Initial	Maximum	Appearance17	
Pressure,	Pressure Rise,	of Plame in	
psig	psi	£3 Void	Arrestor Burning
	~10 pore/i	nch Retículate	d Aluminum Foam
0	0.9	No	None
1	1.8	No	None
2	51.3	Yes	2/
2.5	48.6	Yes	2/
	10 pore/inc	h Reticulated	Polyurethane Foam
0	0.9	No	Upstream end - 1/4 inch
2	1.8	No	" " - 3/4 inch
4	1.8	No	" " $-1/2$ inch
5	75.6	Yes	Downstream end - 2-1/2 inches

1/ Observations made visually and by flame sensors (thermocouple or photodiode).

2/ Arrestor material did not burn but was damaged slightly on downstream end.



FIGURE 8. - Effect of initial mixture pressure on pressure rises in flame arrestor experiments with reticulated aluminum and polyurethane foams and 2.5 percent n-pentane-air mixtures (6-inch diameter vessel). 15

failure was 2 psig for the aluminum foam and 5 psig for the polyurethane foam. At 0 psig, both Sample A and B of the aluminum foam appeared to be as effective as the 10 ppi polyurethane foam; the performance of Sample A at elevated pressures was not determined due to the limited quantity that was available for evaluation.

Large-Scale Experiments in a 74-Gallon Fuel Tank With Cored Arrestor Models of the 20 ppi Polyurethane Foam.

In the large-scale flame arrestor experiments, cored models of the 20 ppi polyurethane foam were evaluated to obtain a suitable design configuration for internal fuel tank applications in which the tank pressure is generally not more than 5 psi above the outside ambient pressure. The arrestor models selected were based on earlier small-scale experiments $2^{1/2}$ in a 12-inch diameter by 35-inch long steel vessel. Table IV summarizes the pressure rise data from some of these earlier experiments in which the gross void of the models was between 32 and 42 percent of the total vessel volume; the arrestor models were cored sections of various lengths with seven 3-inch diameter cores. According to these data, the flame arrestor effectiveness of the cored models varied with the length of the cored section, the thickness of the plain segment between the cored sections, and the initial combustible mixture pressure; the core diameter is also important. At the maximum pressure used (5 psig), flame propagation between voids could be suppressed if the length of the cored section was not over 10 inches and the thickness of the plain segment separating the cored sections was at least 2 inches.

The arrestor model used in the large-scale experiments consisted of three separate cored sections, each having thirty-seven, 3-inch diameter by 8-inch long holes that were evenly spaced 1-inch apart (figure 9); the cored sections were aligned and separated by 2-inch long, plain arrestor segments. Table V presents the pressure rise data obtained in three experiments conducted in the 74-gallon fuel tank with this cored model (36.6 percent gross void). With a spark ignition source, it was effective in quenching flame propagation at an initial pressure of 0 psig and the maximum pressure rise was less than 4 psi. Temperature rise measurements and visual observations revealed that flame propagation was mainly in the axial direction and was confined to three or four gross voids in the first two cored sections of the model. However, at 3 psig, the pressure rise was 14.4 psi and flame propagated through at least 60 percent of the arrestor model.

Other large-scale experiments with cored arrestor models were made using 30-caliber incendiary ammunition to ignite the combustible gas mixture. The models used in these experiments also contained three cored sections, each of which had thirty-seven evenly spaced holes that measured 2 or 3 inches in diameter by 8 inches long; here, the cored sections were separated

3/ Unreported data from previous work in 1968.

Cored Arrestor Models of the 20 ppi Polyurethane Foam and 2.5 Percent n-Pentane-Air Mixtures at 0 and 5 psig. TABLE IV. - Data From Flame Arrestor Experiments in a 12-inch Diameter Steel Vessel With

THE DEPARTMENT OF THE TRUE TO THE TANK

ŝ £3 - 35" **1**7 Spark Ignition Source

Cored arrestor sections (l_1, l_3, l_5) Plain arrestor sections (l_2, l_4)

								Å	essure Rise	
	Ignition Void	0	ored	Plain	Arrestor	Total	Inft	ial	Secondary	Ignition
	Space (l_1)	Se	ctions	Sec	ctions	Gross	Ignit	lon	and Arresto	pr Burning
Arrestor	Length x Dia.		Length,		Length,	Void,	∆P1	∆t]	ΔP_2	Δt2
Configuration	inches	No.	inches	No.	inches	Vol.7	psi	sec	psi	sec
				,	0 psig					
7 - 3" voids	10 × 3	53	10 3-1/2	Ś	0.5	40.0	• 0 >	;	3.6	12
7 - 3" voids	10 × 3	13	10 13	5	1	39.4	:	:	1.8	64
7 - 3" volde	10 × 3	12	10 11	3	2	37.1	< 0.9	:	1.8	136
7 - 3" volds	10 × 3	12	10 7	3	4	32.2	< 0.9	.22	1.8	371
				1	5 psig					
7 - 3" voids	6 x 3 ,	さこ	υę	4	7	32.2	< 0.9	:	4.1	149
7 - 3" voids	10 x 3	12	10 11	7	5	37.1	1.8	;	3.6	130
7 - 3" voids	16 x 3	11	16 17	1 ~1	7	39.4	0.9	. 24	7.4	27
7 - 3" voids	35 x 3	1	35	None	:	41.9	9.0	0.46	None	;



المحا ومعاديا والمحاجر الألا

FIGURE 9. - Arrestor model of 20 ppi polyurethane foam with thirty-seven 3-inch diameter by 3-inch long voids (spaced 1 inch spart) per cored section: 36.6 percent gross void.

TABLE V. - Data From Large-Scale Fiame Arrestor Experiments With a Cored Arrestor Model of the 20 ppi Polyurethane Foam and 3 Percent n-Butane-Air Mixtures at 0 and 3 psig.

Fuel tank: 27-inch diam. by 30-inch long (74 gals) Ignition source: Electrical spark Arrestor model: 37 holes (3-inch diameter x 8-inch long) per 8-inch cored section; 2-inch thick, plain arrestor sections.

Run	Initial Pressure,	Initial Temperature,	ΔPinis		ΔPmax	t	Initial Rate of Pressure Rise
No.	psig	°F	psi	sec	psi	sec	psi/sec
1	0	50	1.0	0.5	2.3	70.0	10
2	0	59	0.8	3.3	3.8	13.2	6
3	3	70	3.8	0.1	14.4	0,2	61

by either 2 or 3-inch long plain arrestor segments. With the 3-inch segments, the total gross void of the model with 2-inch diameter cores was 16.3 percent, as compared to 36.6 percent for that with 3-inch diameter cores.

A summary of the pressure rise data obtained in the gun-firing ignitions with each of the cored arrestor model: is given in table VI. The maximum pressure rises were noticeably higher for runs made with the model that contained the larger diameter cores (3 inches). At the same time, the results appeared to depend partly upon the action of the incendiary. In tests (No. 2 and 4) where th incendiary was fired into a 1/8-inch thick steel striker plate on the tank, the maximum pressure rises (12.2 and 12.9 psi) at 0 psig and 3 psig were noticeably higher than those from comparable tests (No. 1 and 3) without the plate. Under the latter firing condition, the maximum pressure rises were not over 1.5 psi, apparently because of poor incendiary action. Figure 10 shows the extent of arrestor burning that occurred in the tests (No. 2 and 4) where 2-inch long arrestor segments were used to separate the cored sections. Other experiments (No. 5 and 6) made with this model revealed that its effectiveness was not improved by increasing the thickness of the plain arrestor segment from 2 to 3 inches.

In comparison, the cored arrestor model with 2-inch diameter by 8-inch long cores was more effective than the one with 3-inch diameter cores since the maximum pressure rises were 0.8 psi or less at the various pressures (0, 3 and 5 psig) investigated. Temperature rise measurements and visual observation after firing revealed that arrestor burning was confined largely to the middle arrestor section when the incendiary was fired into the center of the tank, or extended into each of the three cored sections when the incendiary was fired at an angle to penetrate all of these sections (Test No. 8). Figure 11 shows the extent of arrestor burning that occurred at 0, 3 and 5 psig mixture pressures with incendiary firings into the middle of the fuel tank. Based on these results, this model appears to be effective for suppressing vapor phase exp osions within fuel tanks at initial mixture pressures up to 5 psig, although some arrestor burning can be expected.

3. Large-Scale Experiments in a 74-Gallon Fuel Tank Fully-Packed With the 20 ppi Polyurethane Foam.

In previous work, $\frac{2}{}$ arrestor models of the 20 ppi polyurethane foam were effective in suppressing fuel vapor-air explosions in a 450-gallon aircraft fuel tank partially packed with foam. The present experiments were conducted with dry and wet foam in the modified 74-gallon fuel tank under the fully-packed condition. Since an aircraft fuel tank may be purged with air as a normal operation or as a result of gunfire, air was added after the combustible mixture was ignited; the tank ullage was also varied. The combustible mixture was a near-stoichiometric composition (3.0 percent) of n-butane and air and was ignited with 30-caliber incendiary ammunition. TABLE VI. - <u>Data From Large-Scale Flame Arrestor Experiments With Cored Arrestor Models</u> of the 20 ppi Polyurethane Foam and 3 Percent n-Butane-Air Mixtures at 0, 3, and 5 psig.

Fuel tank: 27-inch diameter by 30-inch long (74 gals)

Ignition source: 30-caliber incendiary ammunition Target Area for Incendiary



ction	
•	
a 0	
ы	
0	
u	
G 2	
<u>۳</u>	
C	
Ξ.	
Ē	
Ø	
2	
щ	

		l										U		
		of ng		nd B	:				ad B			B and		
		Bun		A a	1	сU	=	=	Å B		60	Α,	പ	=
		Arrestor	ction	sections	:	section 1	:	:	sections	ction	section	sections	section]	:
			cored se	Cored	2	Cored	=	:	Cored	cored se	Cored	Cored	Cored	=
e Ris	췽	đ	í nch	17	228	!	333	2.5	980	Inch	!	5.4	1	!
Pressur	ų	Bec	per 8-	0.2	0.3	ļ	0.11	0.23	0.14	per 8-	•	0.20	0.02	;
Maximum	∆ ^P max	p81	-inch long)	1.5	12.2	0.4	12.9	1.1	25.1	-inch long)	< 0.4	0.8	0.4	< 0.4
Initial	Temperature,	۰F	nch diam. by 8	45	76	55	86	20	75	nch diam. by 8	77	60	84	63
Initial	Pressure,	psig	37 holes (3-ir	770	0) ا لر	ŝ	0	n	37 holes (2-ir	0	05/	Ċ	ŝ
Plain Arrestor	Sections	Thickness, inches		2	=	=	Ŧ	n	=		m	Ŧ	=	=
	Test	No.		1	2	ო	4	Ś	9		~	œ	σ	10

Incendiary fired through all three cored sections of model. Runs made without 1/8-inch thick striker plate. 기의


n e nep and a -

3 psig



FIGURE 10. - Arrestor burning that resulted in experiments (Test No. 2 and 4) with a cored arrestor model (36.6 percent gross void) of the 20 ppi foam after ignition of 3.0 percent n-butane-sir mixtures at 0 and 3 psig with 30-caliber incendiary ammunition.

0 psig

<u>د جاور</u>نه

I



3 psig



5 psig



FIGURE 11. - Arrestor burning that resulted in experiments (Test No. 7, 9 and 10) with a cored arrestor model (16.3 percent gross void) of the 20 ppi foam after ignition of 3.0 percent n-butane-air mixtures at 0, 3 and 5 psig with 30-caliber incendiary ammunition.

Table VII presents the data from the large-scale arrestor experiments with 10 and 20 ppi polyurethane form (wet and dry) fully-packed in a tank with 3 percent n-butane-air mixtures at various initial pressures. In test 90. 1, at 0 paig, air was admitted into the tank through a 3/8-inch diameter port at a flow rate of 24.5 cubic fest per minute (at 5 psig and 80° F) within 2 seconds after incondiary impact; the air was discharged through holes made by the incendiary emmunition. The maximum pressure rise was only 1.1 psi, 0.03 second after ignition, and the form was effective in suppressing the initial vapor phase explosion within the fuel tank. About 24 seconds after ignition and the addition of air, the tank pressure increased to 2.7 psig; approximately 28 percent (weight) of the material was consumed, largely as a result of the additional sir supply. The 20 ppi foam was also effective in preventing flame propagation throughout the tank without air flow. In runs at 3 and 6 psig pressure, the initial pressure rises due to the explosion event were less than 0.4 psi. At 3 psig, little arrestor burning occurred after ignition. However, at 6 psig, noticeable burning was observed on one side of the arrestor model, presumably because of the higher venting rate that can occur at this pressure following ignition. In comparison, arrestor burning in runs with the 10 ppi dry foam at 0 psig was not appreciable, but the pressure rises (5.9 and 9.1 psi) were noticeably higher than those with the 20 ppi foam.

Arrestor burning does not appear to be a problem when wet fosm is used. The flame quenching effectiveness of wet samples of the 20 ppi foam was determined at 0 psig with air flowing through the tank after ignition with the incendiary ammunition; the flow rate was the same as that used in test No. 1. In tests No. 4 and 5 the foam was soaked in kerosene and the tank was completely filled with the combustible gas mixture. In tests No. 6 and 7, 35 gallons of kerosene was added to the tank to provide a tank ullage of about 47 percent; here, the incendiary was fired into the ullage space in one run (Test No. 6) and through the gas mixture and liquid fuel in the other num (Test No. 7). Under each test condition, the maximum pressure rise was less than 0.4 psi and flame propagation was quenched within the fuel tank; also, no arrestor burning was noted. However, motion picture records revealed that a fireball of about 1.5-foot diameter developed outside the tank after ignition when the tank was partially filled with liquid fuel. Figure 12 shows the external fire that resulted upon ignition in test No. 7. According to the movie records, the fire persisted for at least 200 milliseconds after the main ignition event. The external fire hazard under such conditions would be expected to decrease with decreased foan pore size, since fuel leakage or spillage would be retarded more by the smaller size founs.

Foam (Wet and Dry) Fully-Packed in a Tank With 3 Percent n-Butane-Air Mixtures at Data From Large-Scale Flame Arrestor Experiments With 10 and 20 ppi Polywrethane Various Initial Pressures. . TABLE VII

والمحاسبة المقادم سالة شقاعة فالمتكانية ويرادي فسألكوا سيرمع يقصم فسرانا يقرعهما الأكار يستمري States where

generalizer alle en steller, der hande siehten die steller in der steller in der steller in der steller im die

Fuel tank: 27-inch diameter x 30-inch long (74 gals) Ignition source: 30-caliber incendiary ammunition

	Initial	Tank			ressure	Rise		
Test	Pressure,	Ullage,	Condition	∆Pmax X	÷	Initial Rate	Flame	Arrestor
No.	paig	Vol.X	of Foam	pei	3 C	pai/sec	Quenched	Burning
				20 pp1	Polyure	thane Foam		
	ہت) 1	100	Dry	1.1	0.03		Yes	Appreciable
2	ຕ	100	7	< 0.4	:		44	Little
ו ר ה		100	:	< 0.4	:	:	ŧ	Appreciable
4	ر ال	100	Wet	4.0	:	:	=	None
.	2	100	÷	> 0.4	;	:	11	None
9 40) -	472/	=	4.0 V	:	:	:	None
~	<u>رام</u>	473/	=	< 0.4	:	:	=	None
				10 pp1	Polyure	ithane Foam		
0 0	0	100	Dry	9.1	0.21	24.4	Yes	Little
6	0	100	£	5.9	0,19	22.6	6	Little

Within 2 seconds after ignition air was introduced at a flow rate of 25.4 CFM (at 5 psig and 80° F) through a 3/8-inch diameter inlet port of the tank. Incendiary fired into tank ullage; 35 gallons of kerosene added to tank. Incendiary fired through gas and liquid fuel in tank; 35 gallons of kerosene added to tank. 님

નાના



FIGURE 12. - External fire in experiment (Test No. 7) with fully-packed arrestor model (0 percent gross void) of 20 ppi foam after ignition of 3.0 percent n-butane-air mixture in ullage of 74-gallon tank with 30caliber incendiary ammunition; 35 gallons of kerosene added to fuel tank.

CONCLUSIONS

The flame quenching effectiveness of the reticulated polyurethane foam appears to vary little when the bulk density of the foam is reduced from $1.86 \ lb/ft^3$ to $1.35 \ lb/ft^3$. Results from small-scale experiments revealed that the 10 ppi foam (density $1.86 \ lb/ft^3$) is less effective in preventing flame propagation than 15 and 25 ppi foams of lower bulk density (1.35 $\ lb/ft^3$) mainly because of its larger pore size. Other light-weight arrestors such as crimped and honeycomb aluminum materials and a honeycomb Nomex fabric were more effective than the 10 ppi polyurethane foam. In addition, results obtained with a 10 ppi reticulated aluminum foam were comparable to those of the 10 ppi polyurethane foam at 0 psig, but not at elevated pressures.

The large-scale gun-firing experiments indicated that a cored arrestor model (16.3 percent gross void) of the 20 ppi dry foam having 2-inch diameter cells can be a suitable design configuration for internal fuel tank applicetions. In experiments conducted in the 74-gallon fuel tank, this model was effective in suppressing vapor phase explosions within the fuel tank at initial pressures up to 5 psig (maximum pressure used). Under a fully-packed tank condition, the 20 ppi dry foam can be expected to prevent flame propagation at pressures up to at least 6 psig, although some arrestor burning can occur. Although arrestor burning is enhanced by adding air after a fuel tank ignition with incendiaries, the amount of burning is greatly reduced when the foam is in a fuel-wet condition. In general, the fire and explosion hazard in a fuel tank equipped with the foam will be less with reduced tank ullage but the external fire hazard can still exist.

RECOMMENDATIONS

1. Complete the theoretical study of flame quenching mechanisms to obtain computer solutions for predicting the performance of light-weight arrestor materials. Prepare a general computer program for defining ignition and flammability requirements and generating explosion pressure-temperature data for the constant volume or constant pressure combustion of flight vehicle combustibles. This information would be useful to aircraft designers and to flight safety personnel.

- 2. Conduct a basic ignition study on flame inhibitors, including halogenated hydrocarbons, that may be useful as explosion suppressants in aircraft fuel tanks or as fire suppressants in areas outside the fuel tanks. Inhibitors which could provide protection against ignition by incendiary firing are particularly interesting.
- 3. Screen new materials including foams coated with flame inhibitors to evaluate their flame quenching effectiveness.

DOCU	IMENT CONTROL DATA - R & D					
(Security classification of title, body of abatra	act and indexing annotation must be entered when the overall reput is classified;					
Safety Research Conter	linclassified					
Bureau of Mines	2b. GROUP					
Pittsburgh. Pennsylvania 1	5213					
EPORT TITLE						
Flame Arresto	r Materials For Fuel Tank Explosion Protection					
ESCRIPTIVE NOTES (Type of report end inclusive Technical Report January	dates) 1 to 31 December 1969.					
UTHORISI (First neme, middle initial, last name)						
Joseph M. Kuchta Poleh I. Coto						
Raiph J. Cato						
Whitther H. Gilbert						
1970 EPORT DATE	76. TOTAL NO. OF PAGES 70. NO. OF REFS 23					
GULY 1770						
123615_60_M_5002	94. ORIGINATOR'S REPORT NUMBERIS)					
F 5 5 5 5 5 7 7 7 7 7 7 7 7 7 7 7 7 7 7)-09-M-3UU2					
B. PROJECT NO. SRC Report No. S4138 3048 Ph. OTHER REPORT NO(3) (Any other numbers that may be said						
						The report)
	AFAPL-TR-70-40					
DISTRIBUTION STATEMENT ON A						
ransmittal to foreign governmen pproval of Air Force Aero Propu ase, Ohio 45433 supplementary notes	nts or foreign nationals may be made only with prior Ilsion Laboratory (APFH), Wright-Patterson Air Force 12. SPONSORING MILITARY ACTIVITY Air Force Aero Propulsion Laboratory					
ransmittal to foreign governmen pproval of Air Force Aero Propu ase, Ohio 45433 SUPPLEMENTARY NOTES	hts or foreign nationals may be made only with prior ilsion Laboratory (APFH), Wright-Patterson Air Force 12. SPONSORING MILITARY ACTIVITY Air Force Aero Propulsion Laboratory Wright-Patterson AFBase, Ohio 45433					
ABSTRACT	nts or foreign nationals may be made only with prior Ilsion Laboratory (APFH), Wright-Patterson Air Force 12. SPONSORING MILITARY ACTIVITY Air Force Aero Propulsion Laboratory Wright-Patterson AFBase, Ohio 45433					
ABSTRACT An investigation was conductiveness of reticulated polyuret raft fuel tanks. Foams of 10, r large-scale experiments using rom small-scale experiments ind -pentane-air explosions does no uced from 1.86 lb/ft ³ to 1.35 l ted included crimped or honeyco ore effective than 10 ppi polyure ank showed that a cored arresto aving 2-inch diameter cores, cs ank applications at pressures u expected. Data are also given f ank ullage and addition of sir automary is given on a theoretica the flame quenching mechanisms of	Ais or foreign nationals may be made only with prior alsion Laboratory (APFH), Wright-Patterson Air Force 12. SPONSORING MILITARY ACTIVITY Air Force Aero Propulsion Laboratory Wright-Patterson AFBase, Ohio 45433 eted to extend the data on the flame arrestor effec- thane foams proposed for explosion protection of air- 15. 20, and 25-pore/inch were evaluated in small- or g various arrestor packing configurations. Results dicated that the ability of the foams to suppress ot vary noticeably when the foam bulk density is re- 1b/ft ³ . Other light-weight arrestors that were evalue omb aluminum and Nomex materials which proved to be urethane foam; samples of reticulated aluminum foam scale gun firing experiments made in a 74-gallon fuel or model of the dry 20-pore/inch polyurethane fo.m, an be a suitable design configuration for integral fu up to 5 psig; however, some arrestor burning can be from other large scale experiments in which the fuel after ignition were investigated. In addition, a all study that is currently being pursued to explain of foam arrestors.'					

UNCLASSIFIED Security Classification

KEY WORDS	LIN	K A	LIN	КВ	LIN	кс
	ROLE	wт	ROLE	₩Ť	ROLE	WT
Flame arrestors						
Explosion suppression						
Fuel tank protection						
Incendiary ignition						
Reticulated from arrestors					[
Realector programmed						Í
Explosion pressures					[
					1	
•					{ · · · ·	
					ł	
					1	1
					1	
					1	
					1	
					ļ	
				1		I
					ļ	
		1		1	ļ	
				ł		İ
		1	ł		ł	1
		1	ł	l	1	
		1				
						ł
	İ			1		
					l.	ĺ
			ľ			
					1	
			1	1	1	ļ
	ĺ			ł	1	
			İ	l	İ	i
			1		1	
		l	ł	-		
			1			1
				1		
		l	1	1	1	ļ
			ľ	1]
				1		ļ

UNCLASSIFIED Security Classification